S ran
ALIGNMENT

RS4000 Tripod/Laser Mount---Part # 40535

Rail Alignment © 44
Olathe Ks 66062
913 334 8439
www.RailAlignment.com



40535 Parts List

Item No.

Part Number

RAIL
ALIGNMENT

Description

AWWWWWWWWWWRNRNNNRNRNRNNNNER R R R R R R R R e
OO NONDRDRONROOXNNOUDRAONNROOO~NOUAWNROO®NOO AWM R

41

40105
40108
Ref Only
Ref Only
40144
40181
Ref Only
40106
Ref Only
Ref Only
40141
Ref Only
40125
40098
40134
40135
40133
Ref Only
Ref Only
40259
Ref Only
40096
40092
Ref Only
40132
40097
Ref Only
40145
40095
Ref Only
Ref Only
40099
Ref Only
40127
Ref Only
Ref Only
40128
40158
40159
40327
40326

Front Support**

Catch Block*
1/4-20 x 3/4" Socket Heézalp Screw
5/16-18 x 5/8” Soc Cugr® Set Screw
Bumper*

Clamp Assembly**
6-32 x 5/16” Socket Hézap Screw
Rear Support**
10-32 x 1/2” Cone Poiet Screw
8-32 x 3/8” Socket HeaapCScrew
Spring*
1/2-13 x 1/2” Socket Hezat Screw
Plug*

Rear Support Block*

Teflon Washer*

Wave Washer*

Knob w/ Lock Insert*
3/8"-5/16-18 x 3/4” S.Bhoulder Bolt
8-32 x 3/8” Socket HeaapCScrew
Line Adjustment Assembly*
5/16-18 x 1" Socket H&zab Screw
Spacer/Wear Plate*

Wear Plate
10-32 x 1/2" Socket H&zap Screw
Snap Ring

Spacer/Wear Plate
10-32 x ¥4" Socket Heag Garew
Knob Assembly w/ SwivetiPa
Pointer
6-32 x 3/8” Socket HeaahCScrew
10-32 x 9/16" Socket H&zap Screw
Spacer/Wear Plate
10-32 x 1/2" Socket H&zap Screw
Spacer/Washer
# 10 Split Lock Washer
10-32 x 1/2" Socket H&zap Screw
Spacer/Washer

Front Clamp Frame w/ lnser
Rear Clamp Frame w/ lissert
Rear Support Assembly detap
Front Support Assembly Qlate

* Will directly replace the original parts used inthe Classic Tripod Assembly.
**40105 & 40106 must also include 40181 to repaimaClassic Tripod Assembly.

45



